£4 |

ROCK BUGGY

1/10 SCALE
HIGH-PERFORMANCE

Instruction Manual/ #Hi-EXkiREAE

® Width : 290 mm (11.4 inch)

® Height : 190 mm (7.5 inch)

® | ength : 440 mm (17.3 inch)

*\Wheelbase : 310 mm (12.2 inch)

® Axle Ground Clearance : 55 mm (2.2 inch)

e Center Ground Clearance : 75 mm (3 inch) (Droop Set-up)
95 mm (3.7 inch) (Sprung Set-up)

e 4link suspension / 4WD / Full ball bearings
®Tires : Height: 136 mm(5.3")

Width: 59 mme.3)

Inner Diameter: 56 mm (2.2 inch)

Radio Control | Electric

Ready to assemble radio control model kit -Full ball bearings *One piece portal axles -All-in-one body and tube frame - Clear body panel set
-Adjustable, aluminum oil-filled shocks -Dual sided bead-lock wheels -Four link suspension -4WD shaft drive transmission -Excellent tire traction

®
ﬁMADE WWW.GMADE.NET



o
=
EL
o
ol
Kk
ot THr
g u
) o8 o
L 3 = o
o o .ru Al__uu
Y =. ¥ o4
.DLM 4 2 o :
= Kk o o = -
I.I.H_ml mr_._m =3 N
g S £2 3 g 2
o uw_.zoo EW_W F a0 o
wla N = = il ol
u o < K — KF - o3 M
1 I-IH.AI. UA.@| m_l_ 41
= | o ml ul = 0 T <+
mow g KE % o W il
L. T N Kk im. o 8 = ol =
U N |..A|==_.n__._m_ .w__z KK Al ol ®
up o HT Mmh_.l o K ot o 0
< ol o = ooty I o < Jo &
M_EI_I mu mm _.._.._.um.__ ..“.n.ox_. i T ol
o3 oo = = X Eil Yo =
—_ ﬁ.__._.;o:._ UlnoH_MuW . oF KT =3
© s K Ao_raulM ul 1l i ol 1o
3 0 Lu_n._éLuwo_i < = u of 9
_—__AA_._Ol ._bLIQu_In_._“_ MH__L = =3 RO El
70 o & Eigs s s 203 w A
md ol .w._ Kk _.__m n|=_ =3 =z m_n| <0 oF Kk ol m_.._
B2 0] W___WXT%M Tt N L. N
] S ol A goﬂlzoﬂame Do+ A 70 = s
_°|._| L|Io_._||_b|o_|| < foll K =
=T I Ty = = N AT KMoooD 4o
~ & mifmi_ wp 5 B2f : #
oo T © o =< ® o % ol Foo= bl = 3
- IEMnHAQoN._ = 1l o #0 z S = B3
% 25 EQLO_EHOI_ME =% 3 S5 m i 3
o some w2 JoiLe
Ll.no_wx_o E%ﬁunaﬁxT%o_ < W_M mmo_..ku =) m.ﬁ_w
= ....Alum_.w_ s 4 & ™o o T g & l K 4 ol )
T o= |Ho.o|uﬂmu:.n_ =N o Hq_ﬁm =) & o
IH_.mM IauOﬂMN_uoono LOA_“_ Hr._.ﬂu = o= =
ELC A__.zal_uuohgow,». ] a P © 2 of ol
s KK ﬂ_o____wﬂaw».ﬂmx oW =) 3 i3 g e
mmol_ - %m_m_n_u_:ﬁ::o o = A_.&&mﬁ_ il . zr m&A_.é .
o T i omﬂéﬁoﬁ_:& g do = u___:__AI_ T o of of . aum___u._m of
N & _OTuTﬂ%MEQ oi g m AT s 2 = o X = eXme X
. m o % R 2 |Ima§ S owKX = 3 = Z a3 nhsad =
ol oo J R ol Kk = w 9 H = Ko K 31 T <1 T il 1
= LILE ﬂ|xo o+ o % o uo < IAn“.lmx._ il .AoHouuDl._.A._ G = MI W_._qu W o E MI
Ko = R = =z 2 > o o ¢ o 3o ! "
— K | < ol oo =T g T <1 Mu = ok = |._ ol I = & o) 55 o m_.._ W_m_ W = = »
o 32 1E_E@MmAﬂm S ELL mTwmmM_ZT g 0o | ROy & <o mn_lﬁg il o
S > LmAu..oMxl:T_a s 9 p 2R = z 2 w R R 7 o M =
ﬂwm._ moﬁ____auwmu.e_,mﬂ..;mé W_E%HENM w g z W w5 oﬂ_m_m.&m|ﬁ
W..Mnl._ Mam____._.nA_uwI_ummNm_ 1o ﬂMnﬂ,goNM_ﬂm_H:oOmﬁwm w_.m_.m __M____% 1l F e X ﬁﬁ%%no% Am._m_u.
32 | == G I TS Wwo ¥ ) 5 o o X o R i
s o3 m;mioma, m_ummwiﬁmni; el = d =2 gm_mlfmnom
o < n_no__w thﬂ%ﬂﬂuﬁﬂ zﬂﬂm_.ﬂa%o__m_oz:_ RO m w < o) W%ﬂ Q%x.e____no.rﬂ
E:_ Wnam._ ﬂmkueoﬁHOTmEM EQ%O_EWES%%EL_ =< 0 _m_h_% w__ _____NW QWE*QTMEQW.__E
= I = .0 Z o = o L|H._._oL|,§| = T bl = o 5ol oy = .|._.r| a =
= ol — = = 2 E_|rso__l E7B% - o = = [lijat Koo o 0 A < _aérw.rr
5 5 & ﬁmmm@miﬁv Moe_wU@Hmmm@% s2§ L mfo&wémmml Sl )
nl 7_._._.__=.uruEMM| IH_|._./|.A.__=m|M_A._ﬂ._x.__...mn .__Jlx_._”_ H...um_.w..a o_nxa.._ .Aa.ﬁ.._AuﬂWM_u _ln_w
x._ﬂml, %Hlx o_faA_.EE.}.._ AL ﬂoux,_m._ B WD N R K = _EE R o of ’r
|ww._m_.AHoM..M._ o¢|,_._.__”_._Ixsou._._._% — = Iélzo q RO <1 _.WmE_ELoE.rLIAo
R A n___E_ug1ro:rT§ m=3x oF o KK EEAS.rE HWA__/._04
o____zuo__ox_mz_eﬁ WEEO_E_:MDE.L_%EMO momewa |m_‘fd1+_ e o *onza_fwé.m_xo
R EL TSI il Beiifel
= = = = K i T %0 % .1...|4| K K — o X _laH_/ o=
Iﬂmmxﬂﬂﬁg ng%x::&mﬁw dE xR Mouua_o_ M:ango_eﬁnaﬁm_mm
- PERE: 1Ho o|_||o|_mxuo____| T WK S s U 20 MW o o = & WmHﬂ.ra_u
o ﬂﬂ%na%mﬂW@HWM e il E .&o...;.ﬁﬂéﬁﬂa_umnow nEm_%mu_ﬁ_hbﬂ._o il
ﬂ.ﬂl.iu._ﬂx_.quHEU m_“_L.A.Hm_. xﬂmrmox_n_go_._._m_.ﬂm._m |Iﬁn._.|__|$9|n*o__
a 7= Rr _.__._.T.Alu._o L._/me =0 =< wooT oh - i |_.Alo|_|x||J|ﬂH = o
t A R E:‘ﬂmo o_awmﬁﬂﬂﬁm%ﬁuﬁme_ muol_o_%__ﬂmu,ﬂe_
o % | ®E T SRTERas - < NE R B =
. . -] g 3 n_.= o o ol WH ) 2 4 = ~ m_ -r_a <o <0o4r Bl =g ._o_- o
: ®0 ..||.__.o_ﬁ_xm_+om|e_ﬂ o Iﬁom_plo_em_ uh
_AJx.kEsga_uJoga T as o oo U
. r__o_.._».m%l_o_:_ WD_AMﬁu.HH,LlEE
Mmoo nH e 8 ...MWuMHo:I < u
CoR TEmowe — o
<k X Ko T o o O
. <H o ! HO I H for
. o __.._An._ﬂ.ro —ﬂ
<t = K mmm
.« . =<
n

®
ww
w.gmade.net

Freopms

o Sef KA
FO|7t QFEILICH

il

=

=

AlS|
|:,°

i oAl

3|

SEA| OFAA 714
HAID. HARNE T
M T=EA
FHAL

HH SH=AAID
"

b

=
rul
)

=

ol £
)Xlgo|=
E32|0tofl X
] EA|SH=
=)
SMIIEL} 2E 9|9
o] HO R x|
ZSHX| OFAA

AR

HHE{2|

[

of IS =
St HX|L|
HX|L} O] 2 H
2x0| QL 1S
A o
FX[EHFY
AMAIR, 0|
,

RNES ArES
2 AEOHX| 42 ulf




Cautions

Equipment Needed

In order to avoid personal injury or property damage, you have to act in a responsible manner and follow
these directions. RC models can operate at over 40Km/h but can not stop immediately.

B Safety Precautions

- Check the surrounding area before you operate RC model.

- Choose a good place to operate your RC model.

- Do not operate your RC model on the street or highway. It can cause a serious damage or a serious accident.
- Do not operate your RC model in confined or crowded areas, in order to avoid accident.

- Never operate your RC model near people or animals, and never use people or animals as an obstacle.

- A collision between your RC model and stationary objects can cause damage to either.

- Do not operate RC model in public places like hospital and residential areas. It can cause great noise.

- Never operate RC model indoors. There is a higher possibility of fire or damage.

Bl Safety Precautions (Before assembling)
- Before you start assembling this model, read the instructions carefully and make sure you understand them
thoroughly.
If a child assembles this model, an adult must also read the instructions carefully and understand them thoroughly.
- Always be careful when using tools like knives. Extra care should be taken to prevent injuries.
- If you use paint or cement (not included in the RC model), read the instructions supplied with them.
- Keep the parts out of reach of children, small parts can cause choking and vinyl bags can suffocate.

Il Safety Precautions (Before you operate RC model, check the following.)

- Check to ensure nuts and bolts are tightened appropriately.

- Check that no one else is using your radio frequency.

- Use new batteries to avoid losing control of the transmitter and receiver.

- You will need a 2 channel radio system which includes a servo, a receiver, an ON/OFF switch, and an electronic speed
control.

- Be sure to use a radio frequency for ground models — Do not use airplane frequencies.

- Always check the brakes and throttle before you operate your RC model, in order to avoid losing control of the
model.

- To prevent unexpected movements of your RC model, do not connect the batteries to receiver before turning on
the transmitter.

Always turn on the transmitter first, and then connect the batteries to the receiver.
1. Switch on the transmitter.
2. Check that the speed control, the transmitter control, and trims are set to the neutral position.
3. Connect the RC model to the receiver’s batteries.
4. Switch on the model and the receiver.

When you using rechargeable batteries, make sure you read and follow the instructions carefully.

Inappropriate handling or usage of rechargeable batteries can cause serious injuries or accidents.

Bl Cautions While Operating

- When the RC model is operating, do not touch the moving parts like the drive shaft and wheels.
The moving parts can cause serious injuries.
- Always turn the model or receiver off and disconnect the batteries before turning off the transmitter, in order to
avoid unexpected movements of your RC model.
1. Turn off the model or receiver.
2. Disconnect the batteries.
3. Turn off the transmitter.
- Do not touch the vehicle’s speed control resistor while operating of the RC model. The resistor may be very hot,
especially after running at lower speeds.
- To prevent damage to the RC model, remove the batteries from the model and transmitter when you don't intend
to run the RC model for some time.
- After operating your RC model, batteries become hot, so please be careful when handling.
-In order to prolong the life of your RC model, please keep it free from dirt and grease.
- Before you start assembling this model, read the instruction carefully and make sure you understand them fully.
If a child assembles this model, an adult must also read the instructions carefully and understand them thoroughly.

Batteries

Radio Control System
(Wheel & Trigger Type)

Speed Control

ON/OFF
Switch

>

Vel
.\

or
7.2V Battery

Charger

Tools Included

Tools Needed

Gear Grease

~
Shock Oil

-
Box Wrench 1
.\!G)

=

2.0mm L-Wrench &

D&
D>

/[P

4 !

1.5mm L-Wrench Side cutter Long nose pliers Modelling Modelling Modelling + Screwdriver + Screwdriver
Scissors Saw Knife (Small) (Medium)
®
VLA DE

www.gmade.net




Part Reference

51101 X2
Axle Housing

51111 X2
Front Portal Gear set

Portal Gear (16T, D 5)

51102 X2
Link Mount set (L,R)

51106 X4
Differential Bearing Cap

51112 X2
Rear Portal Gear set

Portal Gear (16T, ? 6)

@Ol

51103 X2
C Hub Carrier

51107 X1

Servo Plate

51113 X2
Drive Shaft set (L,R)

51104 X2

Straight Axle Adapter

51108 X2

Differential Cover

51105 X2
Knuckle Arm

A

51109 X2 51110 X2
32T 17T
Bevel Gear Bevel Gear

| —
I« ‘ ‘ >

51114 X2 51115 X2 51116 51117 X2
Threaded Shat

A U

L 149mm J

A e

! » 105mm J
L g, gmow g e x

Counter Gear

Counter Gear Counter Gear

®
NVMIADE

www.gmade.net




Part Reference

51207 X1
Counter Gear Shaft set

fe——21mm ——»f
[ ]

f«——23mm —»f

]

51301

X2

X2

X4

20142 X1
32Pitch 12T Pinion Gear

51402 X1
Radio Plate

N
/ ‘A.’
i/://,?‘

51401 X1
Chassis set(L,R)

51403 X1
Battery Plate

6.8mm X20 6.8mm X16 6.8mm X4

Rod End Rod End Ball Ball Nut
\

51508 X1 70001 X4

Body Panel Bighorn Tire

Universal Shaft set

51302
U-Joint set X4

51509 X1
Decal

51510 X1
Manual

I~
a \\’_\
>N

{ D) ALY
S #}g’"’ <

51303 X4
Upper Link

50mm >

51304 X4
Lower Link

70mm >

51404 X1
Center Skid Plate

51406 X1
Chassis Shaft set

<
\

51405 X4
Body Post

68mm

A A

X3

[

58mm

.. ,

}47 48mm

-l

|

51503 X22
Ball Bearing 850

70021 X4
GT Beadlock Wheel

51503 X14
Ball Bearing 1150

70021 X8
Beadlock Wheel Ring

®
NVMIADE

www.gmade.net




Part Reference

Round Head Screw

26X6mm  X40 [m

3x8mm X1 [m

3X10mm  X70 [m

3x12mm X1 [m

3X16mm  X26 [W

3x20mm  X10 [m

3x2smm X1 W
axaomm  X10

Flat Head Screw

sasmm x| O
3X30mm X2 'A\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\

Truss Head Screw

axgmm  X14 @m\m
3x1omm X8 (m
Xt2mm  X12 @mm

Socket Set Screw

N

3X4mm X9 A

axzomm  X16 (NN

3X10mm Step Screw X4 G:m

M3INut X24 () EI

M3 Nylon Lock Nut ~ X44 <©»

Z
S

==

M3 Flange Nut ~ X22

=

2.5mm E-Ring X10

2mm E-Ring X4

O-Ring X8 @

™ D

51502
Releasable Tie X2
Gear Grease X1
1.5mm L-Wrench X1
2.0mm L-Wrench X1

Box Wrench X1

51601

12mm Wheel Hex Hub X4 [|:|
N\

M4 Wheel Nut X4 <@) H]
o 7

AxlePin X4 [

20611 X4
Shock Body
20214

Shock Cartridge Parts Tree X2

Shock Piston Parts Tree X2

20215 X4
Shock End Ball

20216 X4
Shock End

20217 X4
Shock Bushing

20220 X1
Shock Oil

20612 []

57mm Shock Shaft X4

A\
A
4

57mm 7mm
3mm Washer X8 @
20613
30mm Shock Spring X4
13mm Shock Spring X4
®
NVIADE

www.gmade.net




Main Axle Assembly

@ 2.5mm X2

E-ring

Ball Bearing X4
1150

Ball Bearing X4
850

A o]

51116 X2

17T Bevel Gear Shaft (2]

51106 X4
Differential Bearing Cap

Ball Bearing

850 e (V)

51106 oo
Differential Bearing Cap

A Combine Bevel Gear,
and 17T Bevel Gear Shaft.

2.5mm
E-ring

1
1 Phd
1 Pid 51116
1 Y g
/) 2 o 17T Bevel Gear Shaft
:' 2
“o. WS 51110

17T Bevel Gear

Fit the Differential Bearing Caps like this.
And then push it to the limit. It will fit in the
area.

/\ Make 2.

51113
67mm
Drive Shaft

e 67mm
- "8mm

51113 X2

67mm

Drive Shaft

| 73mm
. 8mm

51113 X2

73mm

Drive Shaft

2.6X6mm X16
Round Head Screw

<~
%‘\\‘Qw Differential Cover

Round Head Screw

51113
73mm
Drive Shaft

®
NVIADE

www.gmade.net



Front Portal Assembly

51114 X2
Front Portal Gear Shaft

Ball Bearing X2
1150

Ball Bearing X6
850

51111 X2
Front Portal Gear
(14T, 0 5)

05
51111 X2
Front Portal Gear
(16T, 0 5)

51112
Rear Portal Gear
(16T, 0 6)

3X16mm X8
Round Head Screw
H:' M3 Nylon Lock Nut X8

Ball Bearing X4
1150

3X10mm X4
Step Screw
O g

51117 X2
Wheel Axle

51114
Front
Portal Gear Shaft

51111
Front Portal Gear
(16T, @ 5)

3X16
Round Head Screw

M3 Nylon Lock Nut

51103
C Hub Carrier

20

~
~

~
~
~

51111
. Front Portal Gear
(14T, 0 5)

ear Grease

o

______ Ball Bearing

Ball Bearing ...

s 1
850 e 1
~ ~ 1
51111 -
Front Portal Gear
(16T, 0 5)

Gear Grease

51111
.- Front Portal Gear
(147,02 5)

51103
\ C Hub Carrier

SS 3X16
Round Head Screw

850

Front
Portal Gear Shaft

3X10mm
Step Screw

Ball Bearing
51117 R 1150
Wheel Axle

51105 N
Knuckle Arm

3X10mm
Step Screw

®
VA DE

www.gmade.net




Front Link Mounts

3X30mm X2
Round Head Screw

3X25mm X1
Flat Head Screw

3X30mm X2
Flat Head Screw

M3 Nut X5

.k\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\‘

i

'k\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\‘

© O

3X30

Rear Portal Assembly

IS

51115 X2
Rear Portal Gear Shaft

E Ball Bearing

1150

Ball Bearing X4

Ball Bearing X6
850

51112 X2
Rear Portal Gear
(14T, 0 5)

51111
Front Portal Gear
(16T, 0 5)

o6
51112 X2
Rear Portal Gear
(16T, @ 6)

3X16mm X8
Round Head Screw

H:l M3 Nylon Lock Nut X8

51112
Rear Portal Gear
(16T, D 6)

7
\
3X16 \/
Round Head Screw ™ ~

D6

51115
Rear Portal Gear Shaft

51112

Ball Bearing ar Grease
850

i

~
......

850

N Rear Portal Gear
X (14T, 00)

Ball 'Be.';\ring~
850

.. Rear Portal Gear
(14T,0 5)

Ball Bearing

Ball Bearing

M3 Nylon Lock Nut

51104
Straight Axle Adapter

S~ o 3X16

~ \:z Round Head Screw

1150

®
NVMIADE

www.gmade.net



Rear Link Mounts

.k\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\‘

3X30mm X4
Round Head Screw

HMSNut X4

A Double Check Link Mount’s Direction.

T 51102
Link Mount

Servo Mount

3mm X2
Washer
3X12mm X2
Round Head Screw
H:l M3 Nylon Lock Nut X2

| * Set to the neutral position
before attaching the Servo
Horn to the Servo.

,

Servo Horn

..~ M3 Nylon Lock Nut

51107
Servo Plate

Washer = ..... @,
3X12 -

Round Head Screw W

www.gmade.net




Steering Linkage

(O=

18l

6.8mm X4
Rod End

6.8mm X4
Rod End Ball

6.8mm
- Rod End Ball

6.8mm
" Rod End

51118
149mm

Threaded Shaft

51118
105mm
Threaded Shaft

125mm

81mm

3X16mm X1
[W Round Head Screw

3X25mm X1
Round Head Screw

H M3 Nut X1
H:I M3 Nylon Lock Nut X2

3X20mm X1
Round Head Screw

3X25

Round Head Screw
1
1
1

M3 Nylon Lock Nut

3X16
Round Head Screw

é M3 Nylon Lock Nut

11

®
NVMIADE

www.gmade.net



ChaSSiS A Both Batteries are not included.

3X12

Round Head Screw
3X25 %
Round Head Screw <

3X20 b

Round Head Screw

Round Head ~~_
Screw

Cgﬂ

3X12mm X4 s
Round Head Screw

Chassis

3X20mm X2
Round Head Screw

i

3X25mm X2
Round Head Screw

©

M3 Nylon Lock Nut X8

| K

BXAZ e @

5
is Sha

3X12mm  X12
Truss Head Screw

’
’
7’
’
’
7’
’
H S H . | 4
H ~ H ’
; <y
: H : )
; < o >
: Y > > g2
H [} Prd
3§ H ,”
; S Pl
H f -
A ; S
F H R
Fi i > 2
i i > A p
i : N > A v
i / © \ ;
i 4 g
I f /f 4 ‘\\
] RN £ H & ~
i ~ ; ~
R ~ > i f ~
! : s ~ 7 5
i N < / %
i < ;
I s 4 H
68mm Y NN f i
P d %) :
o "z ' A PN H
)y
Vg
v >

58mm H
48mm %~

J%‘

51406 X3 51406 X1 51406 X2
68mm 58mm 48mm
Chassis Shaft Chassis Shaft Chassis Shaft

Truss Head Screw

12 MADE®

www.gmade.net




Transmission Assembly

Gear Grease

Ball Bearing X2
850

51207 X1

Counter Gear Shaft

39T/M5T
Counter Gear

P J
51204 X1 AL
39TM5T . -

Counter Gear

Ball Bearing

Transmission Housing
51207 850
21mm
Counter Gear Shaft

Gear Grease

Counter Gear

\
) H
’ Ball Bearing
850
51207

23mm
Counter Gear Shaft

51205 X1
35T/M5T
Counter Gear

Ball Bearing X2 Gear Grease

850

18mm T6mm
[ [ o]
51207 X1
43mm
Counter Gear Shaft

‘* 43mm
Counter Gear Shaft
51206 X1 Ball Bearing
37T 850
Counter Gear
®
13 NVIADE

www.gmade.net



Transmission Housing

Assembly

3X8mm X1
Round Head Screw
3X12mm X1
Round Head Screw
3X16mm X1
Round Head Screw
3X20mm X3
Round Head Screw
H M3 Nut X6

51202 X1
Motor Plate

H M3 Nut X4
3X10mm X4
Round Head Screw

)
=

3X8
Round Head Screw

3X16
Round Head Screw

3X10
Round Head Screw

Center Skid Plate

14

®
NViADE

www.gmade.net




Motor

A Motor is not included. 3X4

v 3X4mm X1
Y Socket Set Screw

3mm X2

Washer
3X10mm X2
Round Head Screw

~Q
v Yy 20142 X1
O q D 32Pitch 12T
Q A Pinion Gear

<

\V/

AGear Ratio

9 53.65 | Slower-More Torque
10 48.29

11 | 4390 Q
12 | 4024 |Stock /N
13 37.15

14 34.49

15 32.19

16 | 30.18 NV
17 | 2841 v
18 26.83

19 2542

Socket Set Screw

.

20142
32Pitch 12T
Pinion Gear

51203
Pinion Gear Cap

‘\4’

3X10
Round Head Screw

Universal Shafts
Assembly

/N Make 2.

51301 X2
Universal Shaft set

(O | Universal Joint X4

@ Universal Drive Coupler X4

—

51307 X4
Metal Universal Drive Hub

o O od
e

0 Universal Joint
(B
- A
4 <

51307 - X
Metal Universal Drive Hub

Universal Drive coupler

e 51301
<<<<<<<<<<< Universal Shaft

N
SN

e

www.gmade.net



A\ Make 2.

2mm E-Ring

Universal Shafts
Assembly

2mm X4
E-Ring

and Thread Lock.

Universal Shafts

3X4mm X4
Socket Set Screw

ﬂ:ﬂ}] Universal Cross Pin X4

€

R

®
NVIADE
www.gmade.net

et

16



Suspension Links

4X20mm X16

MMM  socket set screw

(O—=
ofie
© I

6.8mm X16
Rod End

6.8mm X4
Ball Nut

6.8mm X12
Rod End Ball

3
3
3
wv
o
3
3
51304 X4 51303 X4
Lower Link Upper Link
3X20mm X2

Round Head Screw

(O

.A\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\‘

3X30mm X2
Round Head Screw

H M3Nut X2
Hl M3 Nylon Lock Nut X2

@ 6.8mm
Rod End Ball

/A\ Make 4 Suspension Rods for each one.

6.8mm
Rod End

6.8mm
Rod End Ball -

4X20
Socket Set Screw ...

Lower

51304
Lower Link

5130O
_- Upper Link
M ................................. 4x20 Upper
Socket Set Screw .

('/' 6.8mm

\ Ball Nut 2.0mm L-Wrench

Front Axle

3X30

Round Head Screw

uur((((((((

@

3 ‘Q‘((((f(((((@

Round Head Screw

Lower Link

o

www.gmade.net




Suspension Links

.A\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\‘

3X30mm X2
Round Head Screw

H M3 Nut X2
Hl M3 Nylon Lock Nut X2

3X20mm X2
Round Head Screw

Lower Link

Rear Axle

Upper Link

G |

O

- R
3x20
Lower Link Round Head Screw

3X30
Round Head Screw

@,

Universal Shafts

3X4dmm X4

Socket Set Screw

A Never use Grease and Thread Lock.

Socket Set Screw

=

18

®
NVIADE

www.gmade.net



QL= 5
L s
&

N d

Chassis &
Suspension Links

3X12mm X4
nd Head Screw

Rou

(o

nd Head Screw|

H:l M3 Nylon Lock Nut X4

3X25mm X4

Rou

et

www.gmade.n

S

19



Shock Setup Guide - Droop Setup

* Droop setup can help when your car needs to have a slammed
stance and low Center of Gravity.

20613 * Specs
13mm - Length: 90mm (Mounting hole to hole)
Shock Spring - Full Shaft Travel Range: 35mm
B * Ride Guide
20613
30mm
Sreckspins Yk ok kk
é Hill
pikiy PO
90mm
Rock Pile
( (’/1
N
gD Bl > *r K
( % % 7 Mountain
Off Road
//J
N/
Shock Setup Guide - Sprung Setup
* Sprung setup can give you an advantage on Jagged rocks or
steps as high as wheelbase.
* Specs
- Length: 107mm (Mounting hole to hole)
20613 - Full Shaft Travel Range: 35mm
30mm
Shock Spring
% Ride Guide
20613
13
P e ts

i

]
T

RN
e

(QES

Hill

P

Rock Pile

> * kv

Mountain

g * KKK

Off Road

www.gmade.net




Shocks - Droop Setup /\ Make 4 pieces.

==
0 ' =~ @ ’ ol =
1@ - @@ 9

57mm Tmm @ / 20214
7 ) Shock Cartridge
20612 X4 —@ Spacer
8 | S D
[\ e N
Shock Shaft Ny .. O-Ring
20214
2.5mm X8 Shock Cartridge Cap
E-Ring

@ O-Ring X8

20214

Shock Cartridge
@ 20214 X4
N S Shock Piston
_-
20214 X4 \\\\\\\ Shock Spring
J Shock Cartridge Cap
Piston
20214
Shock Piston 20612
(57mm)
B Shock Shaft
-
.@. '
N\ 2.5mi;1
""" E-Ring
Holding the Shock Body inverted, fill the Shock e - Slowly push down the piston and screw down e - Slowly tighten the Shock Cartridge all the way.
Body with Shock Oil. the cartridge assembly.
- This will bleed the excess oil out of the Shock.
Shock Cartridge
&
Piston =
I} b 1o 5
E ﬁ‘ - 5 = Push
0] =1 15
N
20613 * Move S
30mm ol S
Shock Spring Slowly N — B

A‘\
-y

20611
Shock Body v

20613 .-~

13mm ~
Shock Spring

21 MADE®

www.gmade.net



Shocks - Sprung Setup /\ Make 4 pieces.

o —

v

Il A 0 S -mm-
20612 X4 | @ G j'w#
2R\ | ock Cartridge

57mm |
Shock Shaft Spacer A Snap Down
. O-Ring
2.5mm X8 20214
E-Ring Shock Cartridge Cap

@ O-Ring X8
@ 20214 X4
N S Shock Piston 20214
Shock Cartridge

-7 20613

[ 20214 X4 | 4 13
. - mm
\~J Shock Cartridge Cap - Shock Spring

Piston

2.5

20214

Shock Piston 20612
(57mm)
Shock Shaft
Holding the Shock Body inverted, fill the Shock 9 - Slowly push down the piston and screw down e - Slowly tighten the Shock Cartridge all the way.

Body with Shock Oil. the cartridge assembly.
- This will bleed the excess oil out of the Shock.

Shock Cartridge A
Pi:;on I
1 @?< i .
* Move E tE j '
Slowly T -
X) § §
<L iy
I pi é- § E j ?D ng

)
;ir:;l( Spring T A‘\

_
‘

=
20611 v j:t
Shock Body _ — u
5 ¢ )
O

20613
30mm
Shock Spring

www.gmade.net



Shock Mounting

20216

0! o
Shock E
20217 X4 Sel ‘ ~. (@
Shock Bushing
20215
20217 Shock End Ball

Shock Bushing

&l

O

20215 X4 /\
Shock End Ball {) ((@
20216 X4

Shock End

3X16mm X4

Round Head Screw
3X25mm X4
Round Head Screw

®

23 VA DE
www.gmade.ne

d t



Body Panels

@ Take the Body Panels off, and make holes.
51508 X1
Body Panel

51508
Body Panel

@ Fold the Panels along the dashed line.

@ Peel away the inside of the lining films.

e Painting the inside of your Body Panels.
AUse the paints recommended for polycarbonate.

For
Polycarbonat®

e Peel away the other lining films.

www.gmade.net



Body Panels

Head Screw

3X8mm  X14

Truss

(o

3X10mm X8
Head Screw

Truss

(A

E[] M3 Flange Nut  X22
.""'/. '

<\
o/

®
VLA DE
www.gmade.net

et

25



Body Posts EXl A\ Make 4.

@ Trim the end of your Body Posts.

3X16mm X4
Round Head Screw

(¢} o O O o [¢] >

51405 X4
Body Post

[¢]

[¢]

(e}

[¢]

[¢]

(@] 51405 51405
u Body Post Body Post

(O [e) [e) (@] o [e)

A Body is not included.

®

26 NLADE
www.gmade.ne

d t



Wheels and Tires

70001 X4
Bighorn Tire

Inner Foam X4

2.6X6mm X24
Round Head Screw

3X10mm  X64
Round Head Screw

GT Beadlock Wheel

®
NVMIADE

27 www.gmade.net



Wheels and Tires

[
A
Ny
B
L85
\S
D Q
51601 X4
[I— Axle Pin

51601 X4
12mm
Wheel Hex Hub

N
( ) 51601 X4
M4 Wheel Nut
N

/_\ 51601
5) 12mm
@;((((f(((((((@ Wheel Hex Hub

@~ QA

28

®
NIADE

www.gmade.net




29

®
NVIADE

www.gmade.net




30

®
NVIADE

www.gmade.net




31

®
NVIADE

www.gmade.net




Parts Reference

51100

51101
51102
51103
51104
51105
51106
51107

51108
51109
51110
51111

51112

51113

51114
51115
51116
51117
51118

51119

Axle Housing (X2)

Link Mount set (X2)

C Hub Carrier (X2)

Straight Axle Adapter (X2)
Knuckle Arm (X2)
Differential Bearing Cap (X4)
Servo Plate (X1)

Differential Cover (X2)

32T Bevel Gear (X2)

17T Bevel Gear (X2)

Front Portal Gear 14T, 16T(® 5) (X2)

Rear Portal Gear 14T, 16T( D 6) (X2)

67mm Drive Shaft (X2)
73mm Drive Shaft (X2)

Front Portal Gear Shaft (X2)
Rear Portal Gear Shaft (X2)
17T Bevel Gear Shaft (X2)
Wheel Axle (X2)

105mm Threaded Shaft (X1)
149mm Threaded Shaft (X1)
6.8mm Rod End (X4)
6.8mm Rod End Ball (X4)

2.6X6mm Round Head Screw (X16)
3X12mm Round Head Screw (X2)
3X16mm Round Head Screw (X17)
3X20mm Round Head Screw (X1)
3X25mm Round Head Screw (X1)
3X30mm Round Head Screw (X6)
3X25mm Flat Head screw (X1)
3X30mm Flat Head screw (X2)
3X10mm Step Screw (X4)

M3 Nut (X10)

M3 Nylon Lock Nut (X20)

2.5mm E-Ring (X2)

3mm Washer (X2)

51200

51201
51202
51203
51204
51205
51206

51207

20142

51208

Transmission Housing set (X1)
Motor Plate (X1)

Pinion Gear Cap (X1)

39/15T Counter Gear (X1)
35/15T Counter Gear (X1)
37T Counter Gear (X1)

21mm Counter Gear Shaft (X1)
23mm Counter Gear Shaft (X1)
43mm Counter Gear Shaft (X1)
32Pitch 12T Pinion Gear (X1)

3X8mm Round Head Screw (X1)
3X10mm Round Head Screw (X6)
3X12mm Round Head Screw (X1)
3X16mm Round Head Screw (X1)
3X20mm Round Head Screw (X3)
3X4mm Socket Set Screw (X1)
M3 Nut (X10)

3mm Washer (X2)

51300
51301 Universal Shaft set (X2)
51302 U-Joint (X4)
Cross Pin (X4)
3X3mm Socket Set Screw (X4)

51303 Upper Link (X4)

51304 Lower Link (X4)

20172 6.8mm Rod End (X16)
20173 6.8mm Rod End Ball (X12)

20174 6.8mm Ball Nut (X4)

51305 3X20mm Round Head Screw (X4)
3X30mm Round Head Screw (X4)
3X15mm Screw Pin (X4)
4X20mm Socket Set Screw (X16)
M3 Nut (X4)

M3 Nylon Lock Nut (X4)

51400

51401 Chassis set (X 1)
51402 Radio Plate (X1)
51403 Battery Plate (X1)
51404 Center Skid Plate (X1)
51405 Body Post (X4)

51406 48mm Chassis Shaft (X2)
58mm Chassis Shaft (X1)
68mm Chassis Shaft (X3)

51407 3X12mm Truss Head Screw (X12)
3X12mm Round Head Screw (X8)
3X16mm Round Head Screw (X8)
3X20mm Round Head Screw (X2)
3X25mm Round Head Screw (X10)
M3 Nylon Lock Nut (X20)
3mm Washer (X4)

Snap Pin (X8)

20611

20611 Shock Body (X4)

20214 Shock Cartridge Parts Tree (X2)
Shock Piston Parts Tree (X1)

20215 Shock End Ball (X4)
20216 Shock End (X4)
20217 Shock Bushing (X4)

20220 Shock Oil (X1)

20612 57mm Shock Shaft (X4)
2.5mm E-Ring (X8)
O-Ring (X8)

20613 30mm Shock Spring (X4)
13mm Shock Spring (X4)

51500

51501

51502

51503

3X8mm Truss Head Screw (X14)
3X10mm Truss Head Screw (X8)
M3 Flange Nut (X22)

Releasable Tie (X2)
Gear Grease (X1)
1.5mm L-Wrench (X1)
2.0mm L-Wrench (X1)
Box Wrench (X1)

Ball Bearing 850 (X22)
Ball Bearing 1150 (X14)

51600

51601

70021

70001

51508
51509
51510

12mm Wheel Hex Hub (X4)
M4 Wheel Nut (X4)
Axle Pin (X4)

GT Bead lock Wheel (X4)

Bead lock Wheel Ring (X8)
2.6X6mm Round Head Screw (X24)
3X10mm Round Head Screw (X64)

Bighorn Tire (X4)

Body Panel (X1)

Decal (X1)
Manual (X1)

* Requires a transmitter, receiver, 7.2V battery, motor,
steering servo and an electronic speed control.
(Not included)

®
NViADE

www.gmade.net

Sinwol-3dong, 199-5
GMADE building 1F.
Yangcheon-gu, Seoul 158-830
South Korea
Tel. 02-2696-8170
Fax. 02-2696-8171

®
NVMIADE

www.gmade.net




